POMP@»)IRECT
T 0294-457712 F 0294-457713 Info@Pompdirect.nl

Info@Pompdirect.nl

Flygt 8058.280

rrSGE—

POMP@)IRECT



POMP@)IRECT

Table of Contents

Table of Contents

INErOAUCHION .« ettt ettt ettt b et st et ettt b ettt eb et a s 2
Specially approved ProdUCES.......cc et 2
ProdUCt DESCIIPHION..c.ciuieieietecrtei ettt ettt ettt ettt ettt sttt s et e e ee e see st se e 3
THE ata PIAte...c.ciieeeiicee ettt 3
Product deNOmMINATION. ... ettt ettt ettt neneas 3
DIIVE UNiteaeceiiiiceccct bbb 5
SEANAIT. .t 5
LEVE] SENSON ..ttt 6
Leakage detector UNit (FLS).. ..o 7
CablE ENTIIES .ttt 8
ST OF PAIES. e+ttt ettt etttk h ettt n et eeeens 11
HYAFauUlIC UNite...c ettt ettt as e et ees s e e eessene s 15
[ 1 OO OSSR PRUURRPRRRRP 15
LISt OF PAMES. ettt nens 16
INStallation COMPONENTS.....cciiiririeirieieietee ettt ettt sttt b e st se s s et ee e s 17
SHAING DraCKetS......eeiiiieieic ettt 17
Discharge CONNECION UNITS....ccoiiuiiiriieiiiteiee ettt es 18
LISE OF PAMTS. ettt 18
SEIVICE PartS.....cviuiiiiiiiiicc s s 20
LIST OF PAIES. et teetetet ettt ettt ettt a sttt s e s eens 20
Flygt 8058.280 Parts List 1

Tel. 0294-457712  info@pompdirect.nl  www.flygtpompen.nl



POMP@)IRECT

Introduction

Introduction

Purpose of this manual
The purpose of this manual is to provide necessary information on spare parts and
accessories order.

Disclaimer

Always use genuine Flygt parts. The use of other spare parts or accessories can invalidate
any claims for warranty or compensation. Xylem does not take any responsibility for
damages that are caused by the use of non-original parts. For more information, contact
your local sales and service representative.

Data for ordering spare parts
The following information is needed for spare part orders:

¢ Serial number of the product
e Part number
¢ Quantity of bulk material, see * in tables

Specially approved products

Qualification of personnel

Only Xylem or Xylem-authorized service personnel may undertake repair work on Ex-
approved products.

Dimensional accuracy inspection

Spare parts marked with (Ex) after the part number are subject to dimensional accuracy
inspection.

2 Flygt 8058.280 Parts List
Tel. 0294-457712  info@pompdirect.nl www.flygtpompen.nl



POMP@)IRECT

Product Description

Product Description

The data plate

The data plate is a metal label that is located on the main body of the products. The data
plate lists key product specifications. Specially approved products also have an approval

24
23
22

— 21
— 20

plate.
4 -

I~~~
°710
6 ——

E—
ot

7 r

L
8

9 10 11 12 13 1415 16 17 18
1. Curve code or Propeller code
2. Serial number, see Product denomination (page 3)
3. Product number
4. Country of origin
5. Additional information
6. Phase; type of current; frequency
7. Rated voltage
8.  Thermal protection
9. Thermal class
10. Rated shaft power
11. International standard
12. Degree of protection
13. Rated current
14. Rated speed
15. Maximum submergence
16. Direction of rotation: L=left, R=right
17. Duty class
18. Duty factor
19. Product weight
20. Locked rotor code letter
21. Power factor
22. Maximum ambient temperature
23. Read installation manual
24. Notified body, only for EN-approved Ex products

Figure 1: The data plate

Product denomination

Reading instruction

In this section, code characters are illustrated accordingly:
X =
Y =

letter
digit

19

WS006257A

The different types of codes are marked up with a, b and c. Code parameters are marked
up with numbers.

Flygt 8058.280 Parts List

Tel. 0294-457712  info@pompdirect.nl  www.flygtpompen.nl



Product Description

POMP@)IRECT

Codes and parameters

XXYYYY.YYY YYY YYYY

1T 1T T1 T
12 3 4 56 7
a 3
b g
c 2
Type of Callout Number Indication
Type of code a Sales denomination
b Product code
C Serial number
Parameter 1 Hydraulicend
2 Type of installation
3 Sales code
4 Version
5 Production year
6 Production cycle
7 Running number

Tel. 0294-457712

info@pompdirect.nl

www.flygtpompen.nl

Flygt 8058.280 Parts List



POMP@P)IRECT

Drive Unit

Standard

31518C

Flygt 8058.280 Parts List
Tel. 0294-457712 info@pompdirect.nl www.flygtpompen.nl



Drive Unit POMP‘> IRECT

Level sensor

26

31519

Flygt 8058.280 Parts List
Tel. 0294-457712  info@pompdirect.nl www.flygtpompen.nl



POMP‘> IRECT Drive Unit

Leakage detector unit (FLS)

31520B

Flygt 8058.280 Parts List 7
Tel. 0294-457712  info@pompdirect.nl  www.flygtpompen.nl



POMP@)IRECT

Drive Unit

Cable entries

Single cable, without cable protection

)

56

legle

B39 =

Two cables, without cable protection

Flygt 8058.280 Parts List

www.flygtpompen.nl

info@pompdirect.nl

Tel. 0294-457712



POMP@)IRECT

Drive Unit

Single cable, with cable protection

31523B

Flygt 8058.280 Parts List
Tel. 0294-457712  info@pompdirect.nl www.flygtpompen.nl



POMP@)IRECT

Drive Unit

Two cables, with cable protection

oresle

Flygt 8058.280 Parts List

10

www.flygtpompen.nl

info@pompdirect.nl

Tel. 0294-457712



POMP@)IRECT

Drive Unit
List of parts
o Qty/Version

Pos. No Part. No Type Denomination

280
1 823884 Shackle 1
2 826100 Retaining ring SGA 30 1
3 826133 Retaining ring SGA 35 2
4 827170 0-ring 221.84X3.53 FPM 2
6 830200 Hex.socket hd screw M10X50-A4-80 4
7 830275 Hex.socket hd screw M6X16-A4-70 3
7 830275 Hex.socket hd screw M6X16-A4-70 2
7 830275 Hex.socket hd screw M6X16-A4-70 4
8 830295 Hex.socket hd screw M8X12-A4-70 1
9 830299 Hex.socket hd screw M8X20-A4-70 2-3
10 830321 Hex.socket hd screw M10X20-A4-70 4
1" 830347 Hex.socket hd screw M12X35-A4-70 4
13 837641 Ball bearing 1
14 833315 Ball bearing 6306-2Z C3-CLEARANCE 1
15 837647 0-ring 78.97X3.53 FPM 1
16 837648 0-ring 71.44X3.53 FPM 1
17 837656 Slotted head screw M6X8 1
20 822173 Drive screw 4X5-A4 6
21 7369800 Stator housing 1
24 7372700 Qil housing 1
26 7373600 Bearing housing 1
26 7373602 Bearing housing WITH WATER 1

DETECTOR
27 7373700 Bearing cover 1
30 5833201 Seal ring HNBR 1
31 5833203 Seal ring HNBR 4
32 6306800 Data plate USE 6306801 AS SPARE 2
PART

33 6674003 Sticker FLYGT STICKER 2
36 817930 Cable lug 2.5 - 6 MM2 1-2
37 837639 Level sensor unit 1
38 837650 Parallel key 1
40 5188902 Leakage detect.unit (FLS) 1
4 50478 07 Cable unit 1
44 3407100 Instruction plate 1
45 834347 Flat pin sleeve 1
46 837661 Flat pin sheet 1
55 837609 Seal sleeve BLIND (FPM) 1
55 837626 Seal sleeve @10-12 MM (FPM) 1-2
55 837605 Seal sleeve @15-17 MM 1
55 837606 Seal sleeve 018-21 MM 1
55 837607 Seal sleeve §21-23 MM 1-2
55 837608 Seal sleeve BLIND 1
Flygt 8058.280 Parts List 11

Tel. 0294-457712  info@pompdirect.nl  www.flygtpompen.nl



POMP@)IRECT

Drive Unit
. Qty/Version
Pos. No Part. No Type Denomination
280
55 837611 Seal sleeve ©17-20 MM 1
56 837627 Plain washer 12X27.5X3-A4 2-4
56 837624 Plain washer 17.5X27.5X4-A4 2
56 837614 Plain washer 22X27.5X4-A4 2-4
58 837616 Seal ring 1-2
59 837623 Plain washer 27.5X4-A4 2
63 837645 0-ring 25.07X2.62 FPM 1-2
64 7378500 Motor cable entry LONG 1-2
65 7378800 Cable clamp @12-14 MM 1-2
65 7378600 Cable clamp @15-17 MM 1
65 7378700 Cable clamp @18-23 MM 1-2
65 7379000 Cable clamp @21-23 MM 1
65 7379200 Cable clamp @15-17 MM 1
68 7378900 Motor cable entry SHORT 1
70 7379100 Motor cable entry FOR CABLE 1-2
PROTECTION
Pl 7379300 Cable clamp @18-21 MM 1-2
72 7383400 Seal ring 1-2
75 942060 Motor cable subcab Power cable x 1 SUBCAB 4G4+2x1,5 | *
Power cable x 2 SUBCAB 4G4+2x1,5
75 942082 Motor cable subcab Power cable x 2 SUBCAB *
4G2,5+2x1,5 SUBCAB 7G2,5+2x1,5
Power cable x 1 SUBCAB
7G2,5+2x1,5
75 942059 Motor cable subcab Power cable x 2 SUBCAB *
4G2,5+2x1,5 SUBCAB 7G2,5+2x1,5
Power cable x 1 SUBCAB
4G2,5+2x1,5
75 942091 Motor cable hcr Power cable x 1 SO7E6E5-F7G2,5  |*
Power cable x 2 SO7E6E5-F 7G2,5
75 942094 Motor cable hcr Power cable x 1 SO7E6E5-F 7G6 *
75 942044 Motor cable subcab Power cable x 2 SUBCAB 4G4+2x1,5 | *
SUBCAB 4G4
157 7370501 Stator 20-13-2r 50 Hz 2-poles 380V-415V D 1
P2=9kW
60 Hz 2-poles 440V-480V D
P2=10,90kw/14,60hp
157 7370502 Stator 20-13-2r 50 Hz 2-poles 220V D P2=9kW 1
157 7370503 Stator 20-13-2r 50 Hz 2-poles 500V D P2=9kW 1
60 Hz 2-poles 575V-600V D
P2=10,90kw/14,60hp
157 7370504 Stator 20-13-2r 60 Hz 2-poles 460V YSER 230V Y// |1
P2=10,90kW/14,60hp
157 7370505 Stator 20-13-2r 60 Hz 2-poles 380V D P2=10,90kW/ | 1
14,60hp
157 7370506 Stator 20-13-2r 60 Hz 2-poles 220V D P2=10,90kW/ | 1
14,60hp
12 Flygt 8058.280 Parts List

Tel. 0294-457712

info@pompdirect.nl

www.flygtpompen.nl




POMP@)IRECT

Drive Unit
. Qty/Version
Pos. No Part. No Type Denomination
280

157 7371101 Stator 20-15-4r 50 Hz 4-poles 380V-415V D 1
P2=10,50kw
60 Hz 4-poles 440V-480V D
P2=12,10kW/16,20hp

157 7371102 Stator 20-15-4r 50 Hz 4-poles 220V D P2=10,50kW |1

157 7371103 Stator 20-15-4r 50 Hz 4-poles 500V D P2=10,50kW |1
60 Hz 4-poles 575V D P2=12,10kw/
16,20hp

157 7371104 Stator 20-15-4r 60 Hz 4-poles 460V YSER 230V Y// |1
P2=12,10kW/16,20hp

157 7371105 Stator 20-15-4r 60 Hz 4-poles 380V D P2=12,10kW/ |1
16,20hp

157 7371106 Stator 20-15-4r 60 Hz 4-poles 220V D P2=12,10kW/ |1
16,20hp

157 7371401 Stator 20-18-2r 50 Hz 2-poles 380V-415V D 1
P2=13kW
60 Hz 2-poles 440V-460V D
P2=14,90kW/20hp

157 7371402 Stator 20-18-2r 50 Hz 2-poles 220V D 1
P2=13kW/5hp

157 7371403 Stator 20-18-2r 50 Hz 2-poles 500V D P2=13kW 1
60 Hz 2-poles 575V-600V D
P2=14,90kW/20hp

157 7371404 Stator 20-18-2r 60 Hz 2-poles 230V Y/ 1
P2=14,90kW/20hp

157 7371405 Stator 20-18-2r 60 Hz 2-poles 380V D P2=14,90kW/ |1
20hp

157 7371406 Stator 20-18-2r 60 Hz 2-poles 220V D P2=14,90kW/ | 1
20hp

157 7371001 Stator 20-18-4r 50 Hz 4-poles 380V-415V D 1
P2=13kwW
60 Hz 4-poles 440V-430V D
P2=14,90kW/20hp

157 7371002 Stator 20-18-4r 50 Hz 4-poles 220V D P2=13kW 1

157 7371003 Stator 20-18-4r 50 Hz 4-poles 500V D P2=13kW 1
60 Hz 4-poles 575V D P2=14,90kw/
20hp

157 7371004 Stator 20-18-4r 60 Hz 4-poles 460V YSER 230V Y// |1
P2=14,90kW/20hp

157 7371005 Stator 20-18-4r 60 Hz 4-poles 380V D P2=14,90kW/ |1
20hp

157 7371006 Stator 20-18-4r 60 Hz 4-poles 220V D P2=14,90kW/ | 1
20hp

158 7372400 Shaft unit 1

158 7371700 (Ex) Shaft unit 1

158 7372100 (Ex) Shaft unit 1

158 7371900 Shaft unit 1

229 827085 Cap 5X10 MM PVC 1

236 834265 Terminal block 2

236 8342 67 Terminal block 3

Flygt 8058.280 Parts List 13

Tel. 0294-457712

info@pompdirect.nl

www.flygtpompen.nl



POMP@)IRECT

Drive Unit
. Qty/Version
Pos. No Part. No Type Denomination
280

236 834265 Terminal block 8

236 8342 66 Terminal block 3

236 834267 Terminal block 4

236 834265 Terminal block 1

236 834265 Terminal block 3

14 Flygt 8058.280 Parts List

Tel. 0294-457712 info@pompdirect.nl

www.flygtpompen.nl




POMP@)IRECT

Hydraulic Unit

Hydraulic Unit

LT/HT

31525

Flygt 8058.280 Parts List
Tel. 0294-457712 info@pompdirect.nl www.flygtpompen.nl

15



Hydraulic Unit

POMP@)IRECT

List of parts

I Qty/Version
Pos. No Part. No Denomination
280

5 828087 0-ring 249.3X5.7 FPM 1
18 837673 Mechanical seal 1
19 837676 Mechanical seal 1
22 7370000 Pump housing HT 1
22 73702 00 Pump housing LT 1
25 7373400 Seal sleeve 1
28 7373900 Impeller @252 1
28 7373901 Impeller 3247 1
28 7373902 Impeller @240 1
28 7373904 Impeller 3230 1
28 7373905 Impeller @220 1
28 737 3906 Impeller 3210 1
28 7374000 Impeller @178 1
28 7374002 Impeller @170 1
28 7374003 Impeller @160 1
28 7374004 Impeller @155 1
28 737 4005 Impeller @150 1
28 7374006 Impeller @145 1
28 737 4007 Impeller @140 1
28 7374008 Impeller @135 1
29 7374700 Plain washer 1
39 837672 Hex socket hd screw 1
16 Flygt 8058.280 Parts List

Tel. 0294-457712 info@pompdirect.nl

www.flygtpompen.nl



PO M P ‘> | R ECT Installation Components

Installation Components
Sliding brackets

LT
©
©
HT
©
©

31526

607 606

Flygt 8058.280 Parts List
Tel. 0294-457712  info@pompdirect.nl www.flygtpompen.nl

17



POMP@)IRECT

Installation Components

Discharge connection units

31527

List of parts
Qty/Version
Pos. No Part. No Denomination ylvers
280
606 822333 Hexagon nut M10-A4-70 4
606 822335 Hexagon nut M12-A4-70 4
18 Flygt 8058.280 Parts List

Tel. 0294-457712  info@pompdirect.nl  www.flygtpompen.nl



POMP@)IRECT

Installation Components

- Qty/Version
Pos. No Part. No Denomination
280

607 823576 Plain washer 10-A4-170 4
607 823577 Plain washer A4-A170 4
608 8097 39 Stud 12X30-A4-70 4
608 837649 Stud 10X30-A4-70 4
609 7383600 Gasket 1
610 737 6000 Sliding bracket 1
611 822335 Hexagon nut M12-A4-70 4
612 823577 Plain washer A4-A170 4
613 809740 Stud 12X35-A4-70 4
614 7383500 Gasket 1
615 7376100 Sliding bracket 1
621 830323 Hex.socket hd screw M10X25-A4-70 3
623 7534500 Stand 1
624 7534600 Stand 1
630 7378000 Discharge connection 1
631 7378400 Discharge connection 1
632 7378401 Discharge connection 1
634 7378300 Discharge connection 1
635 7378201 Discharge connection 1
636 7378200 Discharge connection 1

Flygt 8058.280 Parts List

Tel. 0294-457712 info@pompdirect.nl

www.flygtpompen.nl

19



Service Parts

POMP@)IRECT

Service Parts

List of parts

L Qty/Version
Pos. No Part. No Denomination
280
96 901752 Oil *
800 838741 0-ring kits 1
900 7564400 Basic repair kit 1
20

Tel. 0294-457712

info@pompdirect.nl

www.flygtpompen.nl

Flygt 8058.280 Parts List




	Introduction
	Specially approved products

	Product Description
	The data plate
	Product denomination

	Drive Unit
	Standard
	Level sensor
	Leakage detector unit (FLS)
	Cable entries
	List of parts

	Hydraulic Unit
	LT/HT
	List of parts

	Installation Components
	Sliding brackets
	Discharge connection units
	List of parts

	Service Parts
	List of parts




